

TEST REPORT

Report No. : MAN:HL:1048005350

DATE : 15th July, 2019



ADORE SOLID SURFACES

1/2/3, VAISHNAVI DHAM, P.K. ROAD MULUND (W)
MUMBAI-400080
INDIA

CONTACT PERSON : ANKIT SHAH

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	ADORE [®] 100% ACRYLIC SOLID SURFACE
COLOUR	WHITE
STYLE NO.	F-001 ICEBERG
ARTICLE NO./REF. NO.	ADR20190424367
COMPOSITION	MMA, PMMA, ATH, PIGMENTS, ADDITIVES
SAMPLE RECD ON	03/07/2019
TEST PERFORMING DATE	05/07/2019 TO 15/07/2019

SUMMARY OF TEST RESULTS:

TEST REQUESTED	CONCLUSION
1. MICROBIOLOGICAL TEST	SEE RESULTS
2. TOTAL LEAD CONTENT	SEE RESULTS

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S)

Per Pro SGS India Pvt. Ltd.



SANDIP BHUSHAN(Asst. Manager)

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

TEST REPORT

Report No. : MAN:HL:1048005350

DATE : 15th July, 2019



TEST RESULTS:

MICROBIOLOGICAL TEST:

S. No.	Test Name	Test Method Reference	Test Results	Unit
1	Total Plate Count	ISO 18593:2018	<10	cfu/unit
2	Coliform	ISO 18593:2018	Absent	Per unit
3	E. Coli	ISO 18593:2018	Absent	Per unit
4	Yeast & mould	ISO 18593:2018	<10	cfu/unit
5	Salmonella spp	ISO 18593:2018	Absent	Per unit
6	Pseudomonas aeruginosa	ISO 18593:2018	Absent	Per unit

Tested Item : ADORE[®] 100% ACRYLIC SOLID SURFACE

Note:

1. Cfu: Colony forming unit per swab.
2. Testing has been subcontracted To SGS approved lab .

2.TOTAL LEAD CONTENT:

METHOD: Acid digestion - Analysis was performed by AAS .

Test Name	Test Results (ppm)	Requirement
Total Lead Content	Not Detected	/

Detection Limit: 20 ppm

Tested Item : ADORE[®] 100% ACRYLIC SOLID SURFACE

Note:

- ppm=parts per million
- Testing has been subcontracted to SGS approved lab.
- Above all testing has been performed as per client request.

TEST REPORT

Report No. : MAN:HL:1048005350

DATE : 15th July, 2019



Sample as Received



**** End of Report****